UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar 1908970 BASE ASSEMBLY (FUEL PRIMING PUMP)

Request info

Request#111263
CreatedJune 16, 2016
StatusExpired (has quotes: 4)
Ship To Sharjah, Ash Shariqah, United Arab Emirates
ContactsHidden for viewing. Expired

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar 1908970 BASE ASSEMBLY (FUEL PRIMING PUMP) New; Original 1 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar 6G1908HOUSING AS-DRIVE 1 pcs
Caterpillar 6G5533GEAR-WORM (36-TEETH) 2 pcs
Caterpillar 8S9129FILTER-MAGNETIC (TORQUE CONVERTER SCAVENGE) 3 pcs
Caterpillar 307-1958SHAFT-PINION DRIVE 2 pcs
Caterpillar 128-9654STRIP-WEAR 20 pcs
Caterpillar 333-0960STRIP-WEAR 12 pcs
Caterpillar 178-1685STRIP-WEAR 4 pcs
Caterpillar 5T-8366STRIP-WEAR (END) 8 pcs
Caterpillar 9J-3047STRAINER (HYDRAULIC TANK FILL) 6 pcs
Caterpillar IR-774 6 pcs
Caterpillar 328-3655FILTER ELEMENT AS-OIL (ADVANCED EFFICIENCYPOWER TRAIN) 4 pcs
Caterpillar 190-8970BASE ASSEMBLY (FUEL PRIMING PUMP) 2 pcs
Caterpillar IR-0762 10 pcs
Caterpillar 326-1644FILTER AS-WATER SEP & FUEL (PRIMARY) 10 pcs
Caterpillar 245-6376FILTER ELEMENT AS-AIR (SECONDARY) 4 pcs
Caterpillar 245-6375FILTER ELEMENT-AIR (PRIMARY) 4 pcs
Caterpillar 236-4420PUMP AS-WATER 2 pcs
Caterpillar 319-6293V-BELT SET (INCLUDES 3-BELTS) 6 pcs
Caterpillar 8T41 1 pcs
Caterpillar 8T4195CAPSCREW (HEX HD M10 X 1.50 X 30L GR 10.9) 1 pcs
Caterpillar 8T4195CAPSCREW (HEX HD M10 X 1.50 X 30L GR 10.9) 1 pcs
Caterpillar 8T4195CAPSCREW (HEX HD M10 X 1.50 X 30L GR 10.9) 2 pcs
Caterpillar 8T4121WASHER-HARD (11X21X2.5-MM THKM10X1.50X30MM) 2 pcs
Caterpillar 5P9297CLIP (9.52MM ID) (9.52MM DIA) 1 pcs
Caterpillar 1S0994CLIP-R.H. SIDE ENGINE SUPPORT 2 pcs
Caterpillar 2147568SEAL-O-RING (11.89-MM ID) 4 pcs
Caterpillar 1230790PULLEY (8-GROOVEALTERNATOR) 1 pcs
Caterpillar 2368240PULLEY 1 pcs
Caterpillar 3502536PUMP GROUP-WATER 1 pcs
Caterpillar 3190678PUMP GROUP-UNIT INJECTOR HYD 1 pcs
Caterpillar 8F7219SEAL (4.47 degrees I.D.) 1 pcs
Caterpillar 5F9144SEAL (.301 in. inside diameter) 1 pcs
Caterpillar 3435527BOWL AS 1 pcs
Caterpillar 2208678SEAL-RING (FUEL AND WATER SEP FILTER) 1 pcs
Caterpillar 3261644FILTER AS-WATER SEP & FUEL (PRIMARY) 1 pcs
Caterpillar 5P5991HOSE 2.0m (78.75 in.) 1 pcs
Caterpillar 9X8256WASHER (6.6X12X2-MM THK) 2 pcs
Caterpillar 9S4190PLUG-O RING (TANDEM DRIVE OIL CHECK/DRAIN) 2 pcs
Caterpillar 8T6869BOLT-PILOT SOLENOID VALVE TO FRAME AS 1 pcs
Caterpillar 8T4195CAPSCREW (HEX HD M10 X 1.50 X 30L GR 10.9) 7 pcs
Caterpillar 7X0579WASHER-HARD (8.8X25.5X2-MM THK) 6 pcs
Caterpillar 6V8994UNION-BULKHEAD -LINES FROM ROTATE VALVE 2 pcs
Caterpillar 6V8715CONNECTOR-SEAL (ORFS11/16-16; PORT7/8-14) 1 pcs
Caterpillar 6V8636ADAPTER (SEAL ORFS 11/16- 16; PORT 9/16-18) 2 pcs
Caterpillar 6V8397SEAL (LATER MACHINES AND FIELD INSTALLED) 7 pcs
Caterpillar 6V7357BOLT (M6X1.0X25MM) (M6X1.0X25-MM) 1 pcs
Caterpillar 6V4589SEAL-O-RING (ID=19.18mm) 2 pcs
Caterpillar 6V3965FITTING (QUICK DISCONNECTTRANSMISSION OIL) 1 pcs
Caterpillar 5C2890NUT (M6X1-THDAIR INLET HEATER) 1 pcs
Caterpillar 2M9780SEAL--TO CONNECTOR PUMP OUTLET 1 pcs
Caterpillar 1911783SPACER (8.5X12.7X87.3-MM THK) 2 pcs
Caterpillar 1911782SPACER (8.5X12.7X38.2-MM THK) 1 pcs
Caterpillar 1908970BASE ASSEMBLY (FUEL PRIMING PUMP) 1 pcs
Caterpillar 1747599BASE AS-FUEL FILTER 1 pcs
Caterpillar 9R0824SPACER (6.83X10.29X6.5-MM THK) 1 pcs
Caterpillar 8T9655MOUNT (ISOLATION) 6 pcs
Caterpillar 6V0852CAP-DUST (FUEL SUPPLY TEE CONNECTION) 1 pcs
Caterpillar 1R0762FILTER AS-FUEL (ADVANCED EFFICIENCYSECONDARY) 1 pcs
Caterpillar 1P4278CLAMP (HOSE) 1 pcs
Caterpillar 8T6868BOLT (M12X1.75X80MM) (M12X1.75X80-MM) 1 pcs
Caterpillar 8T4910BOLT-PLT (M12 X 1.75 X 60) 1 pcs
Caterpillar 8T4223WASHER-HARD (13.5X25.5X3-MM THKBOLT TO SHIELD) 1 pcs
Caterpillar 6V4248BOLT (M10) (REAR PUMP TO CENTER PUMP) 1 pcs
Caterpillar 5P1076WASHER guard to support assembly and guard assembly 1 pcs
Caterpillar 2677509PULLEY 1 pcs
Caterpillar 2229151WASHER-HARD (11X32X5-MM THK) 1 pcs
Caterpillar 2153296ARM ASSEM. 1 pcs
Caterpillar 7C8370CAP-DUST (FAN DRIVE) 1 pcs
Caterpillar 6B1124BEARING-ARM ASSEMBLY TO PULLEY 2 pcs
Caterpillar 5M9735SEAL-ARM ASSEMBLY TO PULLEY 1 pcs
Caterpillar 1L8545SPACER 1 pcs
Caterpillar 1908970BASE ASSEMBLY (FUEL PRIMING PUMP) New; Original, OEM, Aftermarket1 pcs
Caterpillar 1926971DRIVE GROUP-FINAL New; Original, OEM, Aftermarket1 pcs
Caterpillar 3190678PUMP GROUP-UNIT INJECTOR HYD New; Original, OEM, Aftermarket1 pcs
Caterpillar 3942448 New; Original, OEM, Aftermarket1 pcs
Caterpillar 0R7968 New; Original, OEM, Aftermarket1 pcs
Caterpillar 3190678PUMP GROUP-UNIT INJECTOR HYD New2 pcs
Caterpillar 1908970BASE ASSEMBLY (FUEL PRIMING PUMP) New2 pcs
Caterpillar 3166864PUMP GROUP-FUEL TRANSFER New; Original3 pcs
Caterpillar 1908970BASE ASSEMBLY (FUEL PRIMING PUMP) New; Original3 pcs
Caterpillar 2812785 New; Original1 pcs
Caterpillar 3416152PIN-A New; Original1 pcs
Caterpillar 3725085PIN AS New; Original1 pcs
Caterpillar 3621163ELEMENT-HYD New; Original1 pcs